
 

APPENDIX H 
 

Hydrology and Water Quality Background Information 

  



 

 



 

Nipomo Community Services District 
Dana Reserve Development 

Water and Wastewater Service Evaluation 
  



 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

NIPOMO COMMUNITY 

SERVICES DISTRICT 

DANA RESERVE DEVELOPMENT 

WATER AND WASTEWATER 

SERVICE EVALUATION 
FEBRUARY 7, 2022 

 

PREPARED FOR: 

NIPOMO COMMUNITY SERVICES DISTRICT 

148 SOUTH WILSON STREET 

NIPOMO, CA 93444 

 

PREPARED BY: 

 
530B PAULDING CIRCLE 

ARROYO GRANDE, CA 93420 

805 . 904 . 6530  

 

 

 





 

 

 

 

 

 

 

 

 

 

 

 

NIPOMO COMMUNITY 

SERVICES DISTRICT 

 

DANA RESERVE DEVELOPMENT 

WATER AND WASTEWATER  
[...]
299 12 134 29.8% 349 50.1% 1,003 82.0% 1,370 87.5% 1,370 57.9%

1010 21 235 15.0% 609 24.2% 1,305 35.9% 1,672 41.0% 1,672 41.0%

1011 21 235 15.1% 609 24.3% 1,305 36.0% 1,672 41.0% 1,672 41.0%

1013 21 238 13.6% 619 21.8% 1,315 32.0% 1,682 36.4% 1,682 36.4%

1014 21 238 16.7% 619 27.2% 1,315 40.2% 1,682 44.7% 1,682 44.7%

1015 21 373 18.7% 968 30.5% 2,075 45.3% 2,442 49.2% 2,442 49.2%

1016 21 384 18.2% 998 29.6% 2,120 43.9% 2,486 47.9% 2,486 47.9%

1020 21 384 18.9% 998 30.8% 2,120 45.5% 2,486 49.5% 2,486 49.5%

1018 21 386 18.5% 1,004 30.0% 2,125 44.5% 2,492 48.6% 2,492 48.6%

1019 21 386 18.5% 1,004 30.1% 2,125 44.6% 2,492 48.7% 2,492 48.7%

1022 21 386 18.5% 1,004 30.0% 2,125 44.5% 2,492 48.6% 2,492 48.6%

1024 21 386 17.2% 1,004 28.2% 2,125 42.1% 2,492 49.6% 2,492 49.6%

1023 21 386 20.2% 1,004 32.8% 2,125 49.5% 2,492 53.9% 2,492 53.9%

1025 24 411 19.3% 1,068 31.2% 2,358 48.0% 2,725 52.3% 2,725 52.3%

1026 24 411 19.4% 1,068 31.4% 2,358 48.4% 2,725 52.7% 2,725 52.7%

1028 24 411 17.8% 1,068 28.9% 2,358 44.0% 2,725 47.7% 2,725 47.7%

1030 24 411 15.1% 1,068 24.4% 2,358 36.6% 2,725 39.5% 2,725 39.5%

Notes:

1. Pipelines are in order from upstream to downstream

2. Future flows include parcels that will tie into the sewer system, potential ADUs developments, and Blacklake pumped flows

3. Frontage Rd pipeline improvements include increasing pipe diameters from 10-inch to 15-inch and from 12-inch to 18-inch

Table 3-16: Dana Reserve Sewer Model Results









 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 3-18  

3.2.4. Recommended Offsite Improvements 

The hydraulic analysis indicated that the Dana Reserve development will likely impact the District’s wastewater 

collection system most significantly during PHF conditions. The District should consider implementing the 

following projects in Frontage Road: 

1. Replace existing 10-inch with 3,500 LF 15-inch PVC sewer main and manholes between Juniper Street 

and Grande Avenue; and 

2. Replace existing 12-inch with 1,170 LF 18-inch PVC sewer main and manholes between Grande 

Avenue and Division Street. 

3. The developer will also need to extend sewer service to the Dana Reserve development from Juniper 

Street. 

3.2.5. Evaluation of Proposed Onsite Improvements 

The DRSP identifies a network of sewer mains conveying flow to the proposed connection along Frontage Road. 

Sizes are not identified but it is assumed all mains will be designed and constructed in accordance with District 

standards. Two lift stations are identified to convey flow from neighborhoods 8 and 9 (near Hetrick Avenue) to 

the onsite collection system. Not enough information was provided to evaluate capacity of these onsite 

improvements. It is recommended the developer and District evaluate onsite sewer design and the potential 

impact of the two lift stations on proposed offsite improvements after preliminary design proceeds. 

  



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-1  

4.0 WASTEWATER TREATMENT FACILITY 

4.1 Influent Flow and Loading Analysis 

4.1.1. District Projections 

Historical water quality data was analyzed from the Southland WWTF between January 2019 and December 2020. 

Average annual and maximum monthly flows were calculated as described in Section 3.1.1 and were applied to 

this water quality data to calculate influent loading values for 5-day biological oxygen demand (BOD5), total 

suspended solids (TSS) and Total Kjeldahl Nitrogen (TKN).  

Through the Blacklake Sewer Consolidation Project, the Blacklake WRF will be decommissioned and all Blacklake 

flow will be sent to Southland WWTF as discussed in the previous section. In order to determine whether the 

Southland WWTF has the capacity to handle the added influent from the proposed Dana Reserve development, 

the combined existing influent flows and loading rates were analyzed.  

As a result of the influent from Blacklake being transmitted through a force main and then being conveyed through 

a gravity sewer main, the rate of flow from Blacklake will likely be dampened to some extent before reaching the 

Southland WWTF. As such, using the same peak hour flowrates that were assumed for the Blacklake WRF to 

estimate the increased inflow to the Southland WWTF is a conservative analysis. Flow values shown in Table 4-1 

are a combination of existing flows to the Southland WWTF and anticipated flows from the Blacklake WRF.  

Table 4-1: Existing and Projected Influent Flows and Loadings from District Service Area 

Parameter Unit  Existing 

ADF MGD 0.65 

MMF MGD 0.68 

PHF  MGD 1.76 

Average Annual BOD5 Concentration  mg/L 403 

Average Annual BOD5 Load (Rounded) ppd 2,170 

Maximum Month BOD5 Concentration  mg/L 537 

Maximum Month BOD5 Load (Rounded) ppd 2,890 

Average Annual TSS Concentration mg/L 289 

Average Annual TSS Load (Rounded) ppd 1,560 

Maximum Month TSS Concentration mg/L 333 

Maximum Month TSS Load (Rounded) ppd 1,790 

 

  



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-2  

4.1.2. Dana Reserve Projections and Impact on Flows and Loadings at Southland WWTF 

The projected flows and loading from the Dana Reserve development are summarized in Table 4-2. Since the 

District’s sewer service area is primarily residential, it is assumed that the BOD and TSS concentrations in the 

wastewater from the development will be similar to what is currently observed at the Southland WWTF. 

Table 4-2: Projected Influent Flows and Loadings from Dana Reserve Project 

Parameter Unit  Quantity 

ADF MGD 0.204 

MMF MGD 0.210 

PHF  MGD 0.533 

Average Annual BOD5 Concentration  mg/L 403 

Average Annual BOD5 Load  ppd 686 

Maximum Month BOD5 Concentration  mg/L 537 

Maximum Month BOD5 Load  ppd 913 

Average Annual TSS Concentration mg/L 289 

Average Annual TSS Load ppd 492 

Maximum Month TSS Concentration mg/L 333 

Maximum Month TSS Load ppd 566 

Flows from Dana Reserve will result in a 31% increase over existing District service area maximum month flows 

and loads. The projected flows and loads at Southland WWTF including the Dana Reserve Project are summarized 

in Table 4-3. 

Table 4-3: Projected Influent Flows and Loadings from Dana Reserve Project and  

District Service Area 

Parameter Unit  Existing + Dana Reserve 

ADF MGD 0.85 

MMF MGD 0.89 

PHF MGD 2.30 

Average Annual BOD5 Concentration mg/L 403 

Average Annual BOD5 Load (Rounded) ppd 2,860 

Maximum Monthly BOD5 Concentration mg/L 536 

Maximum Monthly BOD5 Load (Rounded) ppd 3,800 

Average Annual TSS Concentration mg/L 289 

Average Annual TSS Loading (Rounded) ppd 2,050 

Maximum Monthly TSS Concentration mg/L 333 

Maximum Monthly TSS Loading (Rounded) ppd 2,360 

 



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-3  

4.2 Existing Facilities 

Wastewater generated in and collected by the District is conveyed to Southland WWTF, a secondary wastewater 

treatment facility that uses an influent lift station with two (2) screw centrifugal pumps, two (2) fine screens, one 

(1) grit removal system with classifier, one (1) in-pond extended aeration system (Parkson Biolac®), two (2) 

secondary clarifiers, 10 percolation ponds. The WWTF also has an existing gravity belt thickener and twelve (12) 

concrete lined sludge drying beds for waste sludge dewatering. The District recently installed a dewatering screw 

press to assist in the waste sludge dewatering, particularly during wet weather. A 400 KVA generator provides 

backup power when needed. 

4.3 Proposed Master Plan Facilities 

The Southland WWTF site was planned to allow phased improvements as demand increases. The Phase I design 

included design and construction of the above listed facilities, replacing the previous treatment pond facility to 

maintain and improve treatment for increasing flows and loading. 

Phases II and III were outlined in Southland WWTF Master Plan Amendment 1 (AECOM, 2010) to plan for 

anticipated increases in flow rate and loading at Southland WWTF. Equipment and processes were designed to be 

able to meet greater demands with additional equipment, such as additional aeration basins or sludge digesters; 

in a phased approach without requiring removal or replacement of previous improvements. Anticipated phases 

and major system components are summarized in the tables below. Planning “triggers”, or flows, at which each 

phase should be implemented, are also included in Table 4-4. At the time the master plan was developed, the 

90th percentile BOD5 and TSS were both 300 mg/L for use in sizing facilities. The existing maximum month TSS is 

slightly lower (289 mg/L) whereas the BOD5 is higher (333 mg/L). Therefore, the planning “triggers” should be 

reconsidered based on actual flows and loadings as compared to the Amendment 1 recommendations. 

In the original Amendment 1, the District had planned to construct new aerobic sludge digesters in Phases I and 

III. However, during the Phase I design, the District opted to install a sludge thickening system instead and twelve 

(12) sludge drying beds were constructed to store sludge. The aerobic digesters were no longer needed. The sludge 

handling system was further improved by installing a new dewatering screw press as described above. 

Table 4-4: Southland WWTF Phasing Plan 

Project Phase Capacity (MMF, MGD) Planning Trigger (MMF, MGD) 

Phase 1 – Existing Facilities 0.9 -- 

Phase 2 1.28 0.7 

Phase 3 1.80 1.4 

 

Phase II included a new pump and associated valves, piping, and controls; aeration system, and blower for 

Aeration Basin #2; a second clarifier; new concrete liners and decant system in one drying bed; and a new 

emergency generator. The secondary clarifier, twelve (12) concrete lined drying beds with decant system, and 

generator were installed as part of Phase I. A third blower was recently installed in the blower building. 

Phase III included a second grit removal system and classifier; new Aeration Basin #3 with liner, air piping and 

headers, controls, and aeration equipment; third clarifier; and new concrete liners and decant system in one 

drying bed. As noted above, all lined drying beds were installed as part of Phase I. The existing plant is shown on 

Figure 4-1.  



Figure 4-1

Southland WWTF
Dana Reserve Development

Water and Wastewater Service Evaluation 
Nipomo Community Services District 

O
1 inch = 150 feet

0 15075

Influent Lift Station

Highway 101

Headworks Screens
and Grit Removal

Aeration Basin

Blower and Electrical
Building

Secondary Clarifiers

Sludge Thickening
Gravity Belt Thickener

Percolation Ponds (10)

Sludge Dewatering
Screw Press

Concrete-lined
Drying Beds



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-5  

4.4 Process Capacity Analysis 

The process flow diagram and design parameters from the Southland WWTF Phase 1 Improvements plans are 

included as Appendix B. The ability of each process to handle the anticipated combined existing flows and loads 

was reviewed in the following sub-sections.  

4.4.1. Influent Lift Station 

The existing influent lift station at the Southland WWTF consists of two screw centrifugal pumps with 20 

horsepower motors, and each with a capacity of 1,700 GPM (2.45 MGD) at 30 feet of total dynamic head (TDH). 

The pumps alternate operation, with one pump operating and the other remaining on standby to provide 100% 

redundancy.  

The existing combined influent PHF is estimated to be 2.30 MGD, which leaves excess capacity of 0.15 MGD while 

maintaining one pump for standby.  

Table 4-5: Influent Lift Station Capacity (One Pump Operating) 

Flow Condition Units 
Design 

Capacity 

Existing + Dana 

Reserve 

Peak Hour Flow MGD 2.45 2.30 

Available Capacity MGD - 0.15 

 

With two pumps operating and a third on standby, the estimated capacity is approximately 4.83 MGD as shown 

in Table 4-6 below.  

Table 4-6: Influent Lift Station Capacity (Two Pump Operating) 

Flow Condition Units 
Design 

Capacity 

Existing + Dana 

Reserve 

Peak Hour Flow MGD 4.83 2.30 

Available Capacity MGD - 2.53 

 

The 2012 Conceptual Design Report (CDR) for Southland WWTF identified the future installment of a third pump 

to handle increased flow in future phases. The wetwell was sized for this anticipated upgrade and piping was 

installed to accommodate a third similarly-sized pump to handle the increased influent PHF while maintaining one 

pump in standby mode. The District plans to install a third pump to provide additional redundancy.  This will also 

meet demands from Dana Reserve. 

4.4.2. Influent Screens 

Southland’s existing headworks screen system consists of two shaftless screw screens designed for a peak flow of 

4.83 MGD, with a maximum equipment capacity of 5.5 MGD.  

With a rated equipment capacity of 5.5 MGD each, the headworks screens have the ability to handle anticipated 

combined existing and future peak hour flow rates.  

4.4.3. Grit Removal 

Southland WWTF’s existing grit removal system consists of one vortex-type grit tank with a single self-priming grit 

pump. One grit tank was installed during the Phase I Improvements, with provisions to add a second in the future. 



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-6  

The grit tank was designed for a peak flow of 2.5 MGD. The combined existing influent PHF with Dana Reserve is 

estimated to be 2.30 MGD. Since existing flows with Dana Reserve will nearly meet capacity without redundancy, 

a second grit removal system is recommended. With the second grit removal system installed, the design capacity 

of 5.0 MGD will provide an estimated 2.7 MGD of additional capacity. 

4.4.4. Extended Aeration System 

Southland WWTF currently operates one extended aeration basin with a total volume of 1.41 million gallons (MG) 

and a design mixed liquor suspended solids (MLSS) concentration of 3,223 mg/L. The existing basin was designed 

for a solid retention time (SRT) of 60 to 70 days and a hydraulic retention time (HRT) of 1.63 days. The basin was 

sized based on a recommended range of BOD5 loading to the aeration basin of 5 to 12 ppd per 1000 cubic feet of 

basin volume. The combined loads are compared with the design minimum and maximum capacity in the table 

below. 

Table 4-7: Extended Aeration Basin Capacity (One Basin) 

Condition Units 

Recommended 

Design Criteria 

(Min – Max)3 

Existing + Dana 

Reserve 

Average Annual BOD5 Load ppd 943 – 2,262  2,860 

Maximum Month BOD5 Load ppd 943 – 2,262  3,800 

The existing maximum month BOD5 load with Dana Reserve exceeds the maximum design criteria by 1,538 ppd, 

indicating that a second aeration basin will be needed. In addition to the aeration basin, new diffusers, and 

supporting electrical, mechanical, and instrumentation will be required.  A new blower, new blower building or 

expansion of the existing blower building will be necessary if aeration is not sufficient to meet projected demands.  

4.4.5. Secondary Clarifiers 

Two existing 55-foot diameter concrete circular secondary clarifiers are operating at Southland WWTF, each with 

a design overflow rate (OFR) of 240 gallons per day per square foot (gpd/ft2) at ADF and 694 gpd/ft2 at PHF. 

Industry standards4 recommend overflow rates of 200 – 400 gpd/ft2 for average flow conditions and 600 – 800 

gpd/ft2 at peak flow conditions. Each clarifier is designed for a solids loading of 0.95 pounds per square foot per 

hour (lbs/ft2/hr) at average conditions and 1.67 lbs/ft2/hr at peak conditions. The design overflow rates and solids 

loading rates are compared with the anticipated existing combined flow and loading conditions in  

Table 4-8. 

  

 
3 Min = 5 ppd/1000 cf of basin volume. Max = 12 ppd/1000 cf of basin volume. 
4 Wastewater Engineering Treatment & Reuse, 4th Edition, Tchbanoglous, et. al. 



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-7  

Table 4-8: Secondary Clarifier Existing Capacity 

  Average 

Overflow 

Rate 

Peak 

Overflow 

Rate 

Average 

Solids 

Loading Rate 

Peak Solids 

Loading Rate 

Units gpd/ft2 gpd/ft2 lb/ft2/hr lb/ft2/hr 

Design Value 240 694 0.95 1.67 

Recommended 

Range 
200 - 400 600 - 800 0.2 - 1.0 <1.4 

1 Clarifier 358 967 1.00 2.71 

2 Clarifiers 179 483 0.50 1.35 

With one clarifier operating, the existing combined average OFR falls well within the recommended range outlined 

by Tchbanoglous, et al. (ibid.) However, the combined peak OFR exceeds the recommended maximum value by 

167 gpd/ft2 and the peak solids loading rate exceeds the maximum value by 1.31 lb/ft2/hr.  

With two clarifiers operating, both the existing combined average OFR and the peak OFR fall under the lower 

bound of the recommended range. However, this is not anticipated to be an issue as the District is successfully 

operating two clarifiers under existing conditions. The existing average solids loading rate falls within the 

recommended range for one clarifier and the peak solids loading rate is less than the maximum with two operating 

clarifiers. However, this leaves no redundancy in the event one clarifier is out of service. Therefore, a third clarifier 

is recommended to meet existing conditions with Dana Reserve’s contribution. 

The existing clarifiers have Return Activated Sludge (RAS) pump stations, consisting of two pumps, each with a 

capacity of 875 GPM. The Phase I Concept Design Report (CDR – AECOM, 2015) assumed RAS flowrates at 150% 

of the AAF and designed the RAS pumps to meet 150% of 0.84 MGD (approximately 1.2 MGD). The existing 

combined AAF is anticipated to be 0.85 MGD which is greater than the design range of the pumps. District staff 

can operate RAS pumps closer to 100% of AAF. However, it is recommended to upgrade RAS pumps to provide 

flexibility under increased flows from Dana.  

4.4.6. Sludge Thickener 

Southland WWTF currently conveys between 34,000 and 51,000 gallons of sludge per day to the existing gravity 

belt thickener. The waste sludge has a solids concentration between 0.35 and 0.5 percent total solids. The gravity 

belt thickener currently operates between 6 and 7 hours per day for approximately 35 hours per week. The 

annexation and Blacklake consolidation will increase the average annual flow, organic loads, and solids loads at 

the Southland WWTF by 44 percent, which will have a significant impact on the run time for the thickener. It is 

assumed sludge feed rates under the combined existing and Dana Reserve loading scenario will increase as a 

percentage based on average annual loading. This methodology yields an estimated sludge waste rate between 

49,000 and 74,000 gallons per day for existing combined load conditions. It is anticipated that the sludge thickener 

may need to run for an additional 16 hours per week, between 9 and 11 hours per day, for a total of approximately 

51 hours per week. This would require plant staff to work an additional two days per week to operate and observe 

the gravity belt thickener. An additional thickener is recommended for redundancy. 

4.4.7. Sludge Dewatering Screw Press and Sludge Drying Beds 

The District is completing installation of a new sludge dewatering screw press at the Southland WWTF. The sludge 

dewatering screw press will have a hydraulic capacity of 15 to 90 GPM and a solids capacity of 250 pounds per 



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-8  

hour (PPH). The design feed concentration ranges from 0.5% to 3% total solids and the dewatered sludge 

concentration is a minimum of 15% total solids. During normal operation, the screw press will receive thickened 

sludge from the gravity belt thickener, and, thus, will operate for the same durations as the thickener. Two days 

of operation will be added to accommodate Dana Reserve loads. A second press is recommended for redundancy.  

In the event a screw press is taken out of service, the District has sludge drying beds that are utilized to store 

dewatered sludge. They can be used to temporarily store thickened sludge in case a screw press is out of service. 

The remaining screw press can also be operated for longer periods during the day to accommodate a short-term 

outage. 

4.5 Future Water Quality Requirements  

The Central Coast Regional Water Quality Control Board (RWQCB) recently adopted General Waste Discharge 

requirements for Discharges from Domestic Wastewater Systems with Flows Greater than 100,000 gallons per 

day (Order No. R3-2020-0020). RWQCB staff have indicated that the Southland WWTF will likely be enrolled under 

this General Order. However, the schedule for this is not known. The General Order contains stricter effluent 

limits, including a total nitrogen limit of 10 mg/L and varying limits for salts, depending on the underlying 

groundwater basin. The General Order includes a provision allowing 24 months to come into compliance for 

dischargers that are unable to meet the effluent requirements after enrollment under the Order. Additional time 

may be granted through a request for a time schedule order. The effluent limits anticipated for Southland WWTF 

under this General Order are summarized in the table below.  

  



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-9  

Table 4-9: General Order R3-2020-0020 Secondary Treatment Effluent Limits 

(Tables 5 and 6 of the Order) 

Constituent Units 
30-day 

Average 

7-day 

Average 

Sample 

Maximum 

BOD5 mg/L 30 45 NA 

TSS mg/L 30 45 NA 

Settleable Solids mg/L 0.1 0.3 0.5 

pH NA 6.5 – 8.4 NA NA 

Limits based on a 25-month rolling median, for the Lower Nipomo Mesa SubBasin 

(1) 

Total Nitrogen mg/L 10 -- -- 

Total Dissolved 

Solids (TDS) 
mg/L 710 -- -- 

Chloride mg/L 95 -- -- 

Sulfate mg/L 250 -- -- 

Boron mg/L 0.16 -- -- 

Sodium mg/L 90 -- -- 

Notes:  

1. The General Order indicates dischargers have two options for meeting requirements for 

Total Nitrogen, TDS and the other salt constituents. The discharger may comply with the 

effluent limitations specified, or the discharger will be required to implement a groundwater 

monitoring program to demonstrate compliance. 

Increasing use of Supplemental Water is anticipated to reduce discharge of TDS, chloride, and sodium from the 

WWTF. MKN reviewed historical effluent water quality to evaluate the existing WWTF performance regarding 

nitrogen reduction and ability to meet the future total nitrogen limit.  

Total nitrogen in wastewater includes ammonia, nitrate, nitrite, and organic nitrogen. The Southland WWTF 

utilizes the Parkson Biolac® system, which when operated in the wave oxidation mode, has the ability to both 

nitrify (convert ammonia to nitrate) and denitrify (convert nitrate to nitrite and nitrogen gas). This will require 

operating the extended aeration basins at loading rates of 5 to 9 lb BOD5/1000 cubic feet (cf), instead of the range 

of 5 to 12 lb BOD5/1000 cf recommended for organics removal to meet current effluent limits. 

The following table summarizes the anticipated loading of a two-basin system and the design criteria to meet this 

effluent nitrogen limit under current combined loading rates. 

Table 4-10: Extended Aeration Basin Capacity for Denitrification via Wave Oxidation (Two Basins) 

Condition Units System Design Criteria Existing + Dana Reserve 

Average Annual BOD5 Load lb/day 1,886 – 3,394 2,860 

Maximum Month BOD5 Load lb/day 1,886 – 3,394 3,800 



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 4-10  

As shown, a two-basin system meets the design criteria for denitrification under existing combined average annual 

loading but not under maximum month loading conditions.  

A three-basin system was then evaluated and it was found that the capacity exceeds the requirements under each 

loading condition. The results of this analysis are shown in the table below.  

Table 4-11: Extended Aeration Basin Capacity for Denitrification via Wave Oxidation (Three Basins) 

Flow Condition Units Minimum System Design Criteria Existing + Dana Reserve 

Average Annual BOD5 Load lb/day 2,829-5,091 2,860 

Maximum Monthly BOD5 Load lb/day 2,829-5,092 3,800 

In summary, Aeration Basins #2 and #3 will be necessary to meet future permit requirements under existing 

conditions with Dana Reserve. In addition to the aeration basins, new diffusers, and supporting electrical, 

mechanical, and instrumentation will be required. A new blower building or expansion of the existing blower 

building will also be necessary. 

4.6 Recommended Improvements 

The following table summarizes the capacity assessment described in the previous sections. 

Table 4-12: Summary of Southland WWTF Evaluation 

Process Summary of Findings 
Recommendations to Meet Existing 

Demands with Dana Reserve 

Influent Lift Station Capacity is adequate for existing 

conditions.  

Install a third pump, sized the same 

as existing 

Influent Screen Capacity is adequate for existing 

flowrates 
− 

Grit Removal Capacity is adequate for existing 

conditions.  
Install second grit system 

Extended Aeration Basins Additional basins required Install Aeration Basin #2 to meet 

current capacity requirements. 

Install Aeration Basin #3 to meet 

anticipated permit requirements. 

Expand blower system as needed 

Secondary Clarifiers Overflow rate is adequate for 

existing conditions. Peak solids 

loading rate is exceeded at existing 

demands with Dana Reserve. 

Install third clarifier for redundancy. 

Upgrade RAS pumping system. 

Gravity Belt Thickener (GBT) Additional operating hours will be 

necessary to meet existing demands 

with Dana Reserve. No redundancy 

is available if the single GBT fails. 

Install second GBT 

Dewatering Screw Press Additional press required to meet 

combined loading. 
Install second screw press 



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 5-1  

5.0 PROJECT COST OPINIONS 

Appendix C includes assumptions and calculations used to develop conceptual project cost opinions. The opinions 

of probable project costs presented in this study were developed according to the AACE International Class 4 level 

cost estimate classification. The cost opinions incorporate the engineer’s judgment as a design professional, are 

planning level budget estimates, and are supplied for the general guidance of the District.  

Since MKN has no control over the cost of labor and materials, MKN does not guarantee the accuracy of such 

opinions as compared to contractor bids or actual cost to the District. It is recommended that an opinion of cost 

be developed and updated during project design. A construction contingency of 30% and allowance for 

engineering, construction management, and administration of 30% were applied to construction cost subtotals. 

All cost opinions were developed in September 2021 (ENR-LA = 13212.48). 

5.1 Offsite Water Improvements 

The following table summarizes project costs to connect the Dana Reserve water system as described in Section 3.  

Projects are identified on Figure 6-1. Costs for the developer to extend the waterline to the existing connection 

along Frontage Road are not included below. 

Table 5-1: Water Transmission Main to Serve Dana Reserve 

Project  Description Cost 

1,2,5 
New 16” Main on North Oak Glen 

Drive and Tefft Street 
$10,510,000 

Total $10,510,000 

Table 5-2 summarizes project costs for the end-of-line (EOL) looping at Willow Road and storage improvements 

at the Foothill Tank and Joshua Road sites. 

Table 5-2: Water System Storage and Looping Improvements to Serve Dana Reserve 

Project Number Description Cost 

4 Willow Road EOL Project $260,000 

6  Foothill Tank Improvements  $3,920,000 

7 Joshua Road Reservoir $4,760,000 

Total $8,940,000  

5.2 Offsite Wastewater Collection and Treatment Improvements 

The following table summarizes project costs to connect the Dana Reserve wastewater system as described in 

Sections 3 and 4.  Costs for the developer to connect to the existing system are not included below. 

Table 5-3: Wastewater Improvements to Serve Existing Conditions and Dana Reserve 

Project  Description Cost 

3 Wastewater Collection Improvements $3,630,000 

4 − 9 Southland WWTF Improvements $15,960,000 

Total $19,590,000 



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 6-1  

 

6.0 CONCLUSIONS AND RECOMMENDATIONS 

6.1 Water  

The Dana Reserve Development will have a significant impact on District water and wastewater facilities. 

Groundwater and 2025 NSWP allocation are adequate to serve existing and future demands with Dana Reserve. 

However, pipeline and storage improvements will be needed.  Figures 6-1 and 6-2 identify the projects described 

below. 

Installing the Willow Road EOL Connection will address the District's looping requirements. Implementing the 

following project is recommended to convey NSWP water to Dana Reserve: 

• Construction of new 16-inch pipeline on North Oak Glen Drive from Tefft Street to the Sandydale 

connection point. 

• Replacement of the existing 10-inch AC pipeline from the Foothill Tanks to North Oak Glen Drive on Tefft 

Street with a new 16-inch PVC pipeline. 

Storage improvements are also recommended to manage additional flow from NSWP and to meet emergency, 

fire flow, and operational needs. The recommended improvements for Foothill Tank site include a new 1.0 MG 

storage tank, chloramination improvements, and an automated valve station to improve storage and protect 

water quality.  A new 500,000 gallon reservoir at Joshua Road Pump Station should be constructed to provide 

operational redundancy for NSWP. 

The following table summarizes the recommended improvements 

Table 6-1: Recommendations for NCSD Water System Improvements 

Project  Required Improvements  

1, 2, 5 New 16” Main on North Oak Glen Drive and Tefft Street 

3 Frontage Road Waterline Extension 

4 Willow Road EOL Project 

6 Foothill Tank Improvements  

7 Joshua Road Reservoir 

 

6.2 Wastewater 

A new sewer connection from the development to Juniper Street is required which may involve a lift station and 

force main with sections of gravity sewer. Lift station peak flows should be managed with the use of variable 

frequency drives to reduce impact to receiving sewers. Improvements along Frontage Road will also be necessary 

to accommodate flow from the development under existing District demands. These project improvements are 

listed below and identified in Figures 6-3 and 6-4: 

  



 

 

Nipomo Community Services District – Dana Reserve Development  
Water and Wastewater Service Evaluation    Page | 6-2  

Table 6-2: Recommendations for NCSD Sewer System Improvements 

Project Required Improvements  

1 Connection to Dana Reserve collection area. 

2 Potential sanitary sewer lift station for Dana Reserve Development 

3 

Replace existing 10-inch with 3,500 LF of 15-inch PVC sewer main and 

manholes between Juniper Street and Grande Avenue. 

Replace existing 12-inch with 1,170 LF 18-inch PVC sewer main and 

manholes between Grande Avenue and Division Street. 

Southland WWTF will require significant improvements to meet existing demands with Dana Reserve and future 